
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
  
 

UTILITIES KINGSTON 

CITY OF KINGSTON 

WASTEWATER MASTER  
PLAN 
POLLUTION PREVENTION AND CONTROL  
PLAN UPDATE 

 

FEBRUARY 2017 





 
 
 

   
 

   

 

 

Prepared for: 
Utilities Kingston 
 
 
Final Report 
 
Project no : 151-02944-00 
Date : February, 2017  
 

 
– 
WSP Canada Inc. 
1224 Gardiners Road 
Kingston, ON K7P 0G2 
 
Phone: 613 634 7373 
Fax: 613 634 3523 
www.wspgroup.com 

CITY OF KINGSTON 

WASTEWATER MASTER PLAN 

POLLUTION PREVENTION AND 
CONTROL PLAN UPDATE 

UTILITIES KINGSTON 
 





 
 

  

WSP Canada Inc. 
1224 Gardiners Road, Suite 201 
Kingston ON K7P 0G2 
 
[...]
WSP City of Kingston Wastewater Masterplan: 
No 151-02944-00 Pollution Prevention and Control Plan Update 
February, 2017 Utilities Kingston 

overflow via a 300 mm pipe. The overflow outlet is #239 located at the edge of the marsh just to the west of 
the manhole. 

PCP #50 – NETS AT PARKWAY S 

PCP#50 is a North End Trunk Sewer (NETS) relief overflow point located at the south end of Parkway.  As 
the HGL levels rise in the inlet trunk sewers the sanitary sewer may overflow via a 450 mm pipe. The overflow 
outlet is #240 located at the edge of the marsh just to the west of the manhole.  

2.3 SYSTEM MONITORING PROGRAM 

Monitoring systems operated by UK have facilitated data collection for use in the study and are necessary for 
tracking of CSO overflow event volumes, frequency and duration. Monitors are installed that gather 
information relating to levels, flows and pressures at various facilities in the City. The following tables 2-4 and 
2-5 and Figure 2-2 provide a summary of system monitors used to characterize the combined sewer system 
for the Kingston Central area.  

Table 2-4 In-Line Sewer Monitor Locations 

MONITOR ID MANHOLE # STATUS 

C7b 8554E-070 Currently Monitored 

C1 2285-020 Currently Monitored 

C10 N/A Previously Monitored 

C11 0828-010 Currently Monitored 

C12 2140-010 Currently Monitored 

C13 3213-010 Previously Monitored 

C14 7954-160 Previously Monitored 

C15 9227E-070 Currently Monitored 

C16 5405-030 Currently Monitored 

C17 3941E-050 Currently Monitored 

C18 0048-030 Currently Monitored 

C19 9231-030 Currently Monitored 

C2 5402-010 Previously Monitored 

C20 N/A To be determined 

C21 8902-010 Currently Monitored 

C22 3204-020 Currently Monitored 

C23 3406-100 Currently Monitored 

C24 3208-010 Planned Site, Pending 

C25 3210-010 Planned Site, Pending 

C26 0329E-050 Currently Monitored 



27 

 

City of Kingston Wastewater Master Plan: WSP 
Pollution Prevention and Control Plan Update No 151-02944-00 
Utilities Kingston February, 2017 

MONITOR ID MANHOLE # STATUS 

C27 0329-030 Planned Site, Pending 

C28 N/A  

C29 N/A  

C3 9227E-010 Currently Monitored 

C30   

C4 7104-010 Previously Monitored 

C5 9903-110 Previously Monitored 

C6 9729-010 Currently Monitored 

C7 8554E-040 Previously Monitored 

C8 0004-010 Currently Monitored 

C9  N/A 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



28 

 

WSP City of Kingston Wastewater Masterplan: 
No 151-02944-00 Pollution Prevention and Control Plan Update 
February, 2017 Utilities Kingston 

 

 

 

 

Table 2-5 Kingston Central CSO/SSO Monitor Locations  

PCP # 
 

STATUS MANHOLE 
NUMBER 

MONITOR ID 

PCP# 02 Active 9227E-030 
Kingston20, 
Kingston02 

PCP# 08 Inactive 0812-010 Kingston24 

PCP# 09 Inactive 5211-010 Kingston33 

PCP# 10 Inactive 7106-020 Kingston29 

PCP# 14 Active 7050-121 SCADA 

PCP# 15 Inactive 7051-020 Kingston01 

PCP# 21 Inactive 6650-011  

PCP# 22 Active 6551-010 Kingston21 

PCP# 23 Active 6451-020 Kingston08 

PCP# 24 Active 6351-010 Kingston35 

PCP# 25 Active 6251-010 Kingston28 

PCP# 26 Active 6001-010 Kingston10 

PCP# 29 Redirected 5050-010  

PCP# 30 Redirected 5002-110  

PCP# 32 Redirected 0037-010  

PCP# 36 Redirected 0038-010  

PCP# 37 Redirected 9502-020  

PCP# 51 Active 6752-010 Kingston27 

PCP# 52 Active 7455-020 Kingston07 

PCP# 53 Active 9802-020 Kingston38 

PCP# 64 Redirected 0038-030  

PCP# 65 Active 9227E-046 Kingston20 



29 

 

City of Kingston Wastewater Master Plan: WSP 
Pollution Prevention and Control Plan Update No 151-02944-00 
Utilities Kingston February, 2017 

PCP # 
 

STATUS MANHOLE 
NUMBER 

MONITOR ID 

PCP# 66 Redirected 0039-020  

PCP# 67 Inactive 5115-020 Kingston34 

PCP# 68 Active 7759-020 Kingston32 

PCP# 70 Active 7608-010 Kingston37 

PCP# 71 Inactive 9413-010 Kingston36 

PCP# 01 Active 7114-003 Kingston03 

PCP# 05 Active NEPS SCADA 

PCP# 28 Active 0034-210 SCADA 

PCP# 35 Active PRPS SCADA 

PCP# 41 Active MSPS SCADA 

PCP# 43 Active KPPS SCADA 

PCP# 63 Active 0779-010  

PCP# 69 Active GDPS SCADA 

PCP# 73 Active DRPS SCADA 

PCP# 31 Active 5302-020 Kingston11 

PCP# 34 Active 4356-011 Kingston30 

PCP# 48 Active 2284E-130 Kingston04 

PCP# 50 Active 2284-080  

PCP# 72 Inactive 5304-010  

PCP# 55 Active 0033-002 SCADA 

PCP# 56 Active x SCADA 

 

 
 

 

 



.1:24,000

0 320 640160 Meters

1224 GARDINERS RD, SUITE 201
KINGSTON, ONTARIO,

CANADA, K7P 0G2
WWW.WSPGROUP.COM

UTILTIES KINGSTON
P.O. BOX 790,

KINGSTON, ONTARIO,
K7L 4X7

Scale:

Project:

Water and Wastewater
Master Plan Updates

City of Kingston, Ontario

MONITOR LOCATION
OVERVIEW

Data Source: Ontario Base Mapping, Minisitry of
Natural Resources, August 2013. Water and Waste Water 
Systems, Utilties Kingston, April 2015, City of Kingston.

Title:

Project No.:

Drawn By:

CM MM

JANUARY, 2017151-02944-00

Figure No.:Checked By:

Date:

2-2

File Location:M:\2015\151-02944-00 UK Water and Wastewater Masterplan\3.0 Technical\3.7 Reports\3.7.9_PPCP\Maps\151-02944-00_FIG2-2_Central_Monitor_Locations.mxd

PCP

Code:

];SP

XYPTWW
WASTEWATER TREATMENT
PLANT WITH SCADA

COMBINED SEWER OVERFLOW
(CSO)

Legend

FORCEMAIN

SANITARY SEWER

SANITARY PUMPING STATION
WITH SCADA

GF

GF

GF

PLUGGED CSO

TANK OVERFLOW (TO)

!( IN-LINE SEWER MONITOR

GF
SANITARY SEWER OVERFLOW
(SSO)

L A K E  O N T A R I O

C A T A R A Q U I

R I V E R

C A T A R A Q U I

B A Y

JAMES STREET PS

HIGHWAY 15 PS

MORTON STREET PS

KING - ELEVATOR
BAY PS

KING - LAKE ONTARIO
PARK PS

YONGE
STREET PS

PALACE
ROAD PS

GREENVIEW
DRIVE PS

RIVER STREET PS

DALTON AVENUE PS

CRERAR
BOULEVARD PS

CATARAQUI BAY
WWTP

BATH ROAD PS

KING -
PORTSMOUTH PS

!(
FLOWWORKS MONITOR
LOCATION

KING STREET PS

];SP SANITARY PUMPING STATION

XYPTWW
WASTEWATER TREATMENT
PLANT

!( SCADA MONITOR

SANITARY SEWER (MODELLED)

COLLINGWOOD
CSO TANK

KING ST CSO TANK

BARRACK CSO

K I N G S T O N  W E S TK I N G S T O N  W E S T

K I N G S T O N  C E N T R A LK I N G S T O N  C E N T R A L
K I N G S T O NK I N G S T O N

E A S TE A S T

C1

4

C17

C7B

14

C15

2 AND 20

C3

3

7

2937

32

9

3436

24

33
22

30

C26

C27

38

25

11

6

18

10

28

35 8

21

27

19

C18

C22

LABEL MONITOR STATUS PCP#

1 KINGSTON01 INACTIVE 15

2 KINGSTON02 ACTIVE 2

3 KINGSTON03 INACTIVE N/A

4 KINGSTON04 ACTIVE 48

6 KINGSTON06 INACTIVE N/A

7 KINGSTON07 ACTIVE 52

8 KINGSTON08 ACTIVE 24

9 KINGSTON09 INACTIVE N/A

10 KINGSTON10 INACTIVE 26

11 KINGSTON11 ACTIVE 31

12 KINGSTON12 INACTIVE N/A

13 KINGSTON13 INACTIVE N/A

14 KINGSTON14 INACTIVE N/A

15 KINGSTON15 INACTIVE N/A

16 KINGSTON16 INACTIVE N/A

17 KINGSTON17 INACTIVE N/A

18 KINGSTON18 INACTIVE N/A

19 KINGSTON19 INACTIVE N/A

20 KINGSTON20 ACTIVE 65

21 KINGSTON21 INACTIVE 22

22 KINGSTON22 INACTIVE N/A

23 KINGSTON23 INACTIVE N/A

24 KINGSTON24 ACTIVE 8

25 KINGSTON25 INACTIVE N/A

26 KINGSTON26 INACTIVE N/A

27 KINGSTON27 ACTIVE 51

28 KINGSTON28 ACTIVE 25

29 KINGSTON29 INACTIVE N/A

30 KINGSTON30 ACTIVE 34

31 KINGSTON31 INACTIVE N/A

32 KINGSTON32 ACTIVE 68

33 KINGSTON33 ACTIVE 9

34 KINGSTON34 ACTIVE 67

35 KINGSTON35 ACTIVE 24

36 KINGSTON36 ACTIVE 71

37 KINGSTON37 ACTIVE 70

38 KINGSTON38 ACTIVE 53

FLOWWORKS MONITORS

MONITOR MANHOLE

C1 2285-020

C3 9227E-010

C3 9227E-010

C6 9729-010

C7b 8554E-070

C8 0004-010

C11 0828-010

C12 2140-010

C15 9227E-070

C16 5405-030

C17 3941E-050

C18 0048-030

C19 9231-030

C21 8902-010

C22 3204-020

C23 3406-100

C26 0329E-050

C27 0329-030

ACTIVE IN-LINE FLOW MONITORS

C23

C12

1

EMMA MARTIN TANK





31 

 

City of Kingston Wastewater Master Plan: WSP 
Pollution Prevention and Control Plan Update No 151-02944-00 
Utilities Kingston February, 2017 

 

The SSO/CSO monitoring program includes data loggers that are connected to cellular modems which allow 
for remote access of the data through a third-party FlowWorks.com account.  UK receives notifications when 
overflow events occur and overflow volumes are recorded at these locations with the software. Information 
used for the MOECC F-5-5 Combined Sewer Characterization is based on collected monitoring data from the 
2014 period.  Currently a new CSO monitoring program is being initiated and implemented by Utilities 
Kingston as described in Section 2.6.4.1 for future data collection. 

2.4 TREATMENT SYSTEM DETAILS 

2.4.1 RAVENSVIEW WASTEWATER TREATMENT PLANT 

The Ravensview WWTP is located at 947 Highway #2 East in the City of Kingston (within the County of 
Frontenac). The treatment plant is operated under amended Environmental Compliance Approval (ECA) 
number 4097-6QDMTW.  

The Ravensview WWTP is a secondary treatment plant which uses biological aerated filters (BAF) to achieve 
its effluent objectives. The plant has a rated capacity of 95,000 m3/d and a peak capacity of 193,000 m3/d.   

This facility receives flow from the Kingston Central and Kingston East collection systems which includes 
Kingston’s remaining combined sewers.  The facility is protected from elevated wet-weather peak flows by 
CSO controls located through-out the collection system.  These controls limit the peak flows received from 
minor and major wet-weather events. 

2.4.1.1 UNIT PROCESS DESCRIPTION 

Sewage enters the Ravensview WWTP through a 1350 mm diameter gravity sewer. Preliminary treatment 
consists of coarse mechanically cleaned bar screen and aerated grit tanks.  

Primary treatment consists of seven rectangular settling tanks. Primary effluent is directed by gravity to the 
Intermediate Primary Effluent Pump Station. Settled sludge and scum are pumped to the sludge digestion 
system. Alum is dosed into the aerated grit tanks to assist with the removal of phosphorus and the settling of 
solids. 

Secondary treatment consists of an 11-cell biological aerated filter. Each BAF cell has a filtration area of 147 
m2. Air is supplied by three positive displacement blowers. A 1,286 m3 backwash system and two 1,370 m3 
spent backwash water storage tanks are part of the process. 

Secondary effluent is disinfected year-round using sodium hypochlorite. The treated effluent from the facility 
is discharged to the St. Lawrence River.  

Waste sludge generated at the site is processed through an anaerobic digestion system consisting of four 
digester vessels. Stabilized Biosolids are dewatered using a centrifuge and the Biosolids cake is spread on 
agricultural lands as a nutrient and soil conditioner. Temporary storage of Biosolids cake is provided at the 
site. 

A process flow schematic of the liquid treatment train is presented in Figure 2-3. 

. 



32 

 

WSP City of Kingston Wastewater Masterplan: 
No 151-02944-00 Pollution Prevention and Control Plan Update 
February, 2017 Utilities Kingston 

 

Figure 2-3 Ravensview WWTP Process Schematic 

A description of the unit processes is provided in Table 2-6 below. 

 

Table 2-6 Ravensview WWTP Unit Process Design Data 

UNIT PROCESS DESCRIPTION 

Inlet Works 
1. Three 12 mm mechanical bar screens 

2. Two aerated grit tanks (18 m wide, 3.37 m long and 3.8 m deep) 

Primary Treatment Facilities 

1. Rectangular clarifiers consisting of: 

� Seven clarifiers, each measuring 31.7 m x 15.25 m x 3.7 m SWD 

� Two scum pumps, each rated at 13 L/s. 

2. Seven progressive cavity raw sludge pumps, each rated at 11 L/s to transfer primary 
sludge to the sludge digestion process. 

Intermediate Primary Effluent 
Pumping Station 

1. A pumping station to transfer primary effluent from the primary clarifiers to the 
biological aerated filtration system consisting of: 

� Four submersible pumps, each with a capacity of 2.23 m3/s. 

Secondary Treatment 
Facilities 

1. One Biological Aerated Filter consisting of: 

� 11 cells each having a filtration area of 147 m2 and a media depth of 3.5 m. 

2. Four high speed centrifugal blowers providing approximately 3,533 cubic metres per 
hour to the biological aerated filtration tanks. 

Phosphorus Removal 
Three chemical feed pumps adding alum at a rate of up to 180 L/hr, with two 35 m3 liquid 
coagulant storage tanks. 

Disinfection 

1. One 900 m3 chlorine contact chamber connected in series with one 960 m3 baffled 
chlorine contact tank having the dimensions of 14.3 m x 17.8 m x 5.0 m (SWD). 

2. Three chemical feed pumps adding sodium hypochlorite at the rate up to 680 L/hr 
and chemical storage in three tanks, each with a capacity of 17,000 L. 

3. Two chemical metering pumps rated at 10 L/hr to provide disinfection prior to 
discharge to the St. Lawrence River. The dechlorination agent is stored in one 15 m3 
tank. 

 

Coarse Bar 
Screen 

 

 

  

Anaerobic Digestion 

 

  

 Aerated 
Grit Tanks 

Primary 

Clarifiers 
Intermediate 

Pump Station 
Biological 

Aerated Filters 
Chlorination/ 
Dechlorination 

Tank 

Lake Ontario 

Centrifuge

Biosolids Cake Storage 



33 

 

City of Kingston Wastewater Master Plan: WSP 
Pollution Prevention and Control Plan Update No 151-02944-00 
Utilities Kingston February, 2017 

UNIT PROCESS DESCRIPTION 

Outlet Works One outfall, with a diameter of 1,050 mm. 

Sludge Digestion Process 

1. An anaerobic digestion system consisting of: 

� Two Primary Digesters with an effective volume of 2,465 m3 

� One Secondary Digester with an effective volume of 3,700 m3 

� One Temperature Phased Anaerobic Digester with a volume of 2,465 m3 

� Three sludge recirculation pumps rated at 30 L/s 

� Two sludge transfer pumps rated at 11 L/s 

� Two sludge recirculation pumps rated at 132 L/s 

� Two Dewatering Centrifuge rated at 9.1 L/s 

2. Enclosed Biosolids Cake Storage Facility with a capacity of 6,000 m3 

 

2.4.1.2 EFFLUENT CRITERIA 

The plant is required to meet average monthly concentration and annual average loading limits for cBOD5, 
total suspended solids, and total phosphorus. The effluent compliance limit for E. coli is 200 organisms per 
100 mL based on a monthly geometric mean density. The effluent objectives and limits are summarized in 
Table 2-7 as per ECA requirements.  

Table 2-7 Ravensview WWTP Effluent Objectives and Compliance Criteria 

PARAMETER EFFLUENT 
OBJECTIVES 

NON-COMPLIANCE LIMIT 

CONCENTRATION 

NON-COMPLIANCE LIMIT 

TOTAL LOADING 

CBOD5 15 mg/L 25 mg/L 2,375 kg/d 

TSS 15 mg/L 10 mg/L 2,375 kg/d 

Total P 0. 8 mg/L 0.6 mg/L 95 kg/d 

Total Chlorine  0.04 mg/L N/A 

Total Ammonia 
Nitrogen 

Oct–May 12 mg/L 
Jun&Sep 7 mg/L 

Jul-Aug 5 mg/L 

N/A N/A 

Acute Lethality  Non-Lethal N/A 

E. coli 
100 organisms 

per 100 mL 
200 organisms per 100 mL N/A 

pH 6.0-9.5 6.0-9.5 N/A 



34 

 

WSP City of Kingston Wastewater Masterplan: 
No 151-02944-00 Pollution Prevention and Control Plan Update 
February, 2017 Utilities Kingston 

2.4.1.3 PROPOSED CAPITAL IMPROVEMENT PROJECTS 

There are currently no planned capital improvement projects for the Ravensview WWTP. 

2.5 STORM OUTFALL MONITORING AND TREATMENT 

Storm outfalls in Kingston are managed through the City of Kingston Public Works Department, while UK 
maintains water and sanitary systems. Through a partnership, the combined sewers are maintained by UK 
and upgrade work is jointly shared when sewer separation projects are undertaken. The City’s Environment 
& Sustainable Initiatives Department complete a Storm Water Quality Surveillance Program (SWQSP) each 
year with the objective to sample storm outfalls and stormwater systems to identify stormwater quality gaps, 
and pinpoint which outfalls are to be either flagged for further investigation or recommended for remediation 
work. Since 2003, the SWQSP has identified the suspect locations of sanitary/storm cross-connections 
throughout the stormwater collection system. Since storm outfalls distribute flow directly to the environment, 
or through limited quality control structures designed for oil & grit removal, these outfalls receive direct 
attention based on the findings of the SWQSP studies. Appendix C includes a summary of the storm outfalls 
that have been identified as priority, based on sampling results from the 2013, 2014 and 2015 programs.  

2.6 CITY OF KINGSTON AND UTILITIES KINGSTON POLICIES, PROGRAMS & 
BYLAWS 

2.6.1 CITY OF KINGSTON BYLAWS 

Table 2-8 describes the by-laws which address to some degree a component of waste control which puts 
restrictions on the use of municipal storm and sanitary sewers to prevent waste contamination or excess 
sewer loading in an effort to control pollution at its sources.  

Table 2-8 City of Kingston Bylaws: Addressing Waste Control and Sewer Use to Mitigate Pollution 

BYLAW DESCRIPTION POLLUTION CONTROL MEASURES 

Animals 

2004-144 

Regulates all animals within the 
boundaries of the City of Kingston and 

to the owners of such animals. 

Addresses pet waste disposal away 
from sewers 

Building 

2005-99 

Provide for the construction, demolition, 
change of use and transfer of permits 

and inspections. 

Connections for sanitary storm to follow 
Ontario Building Code 

Development Related Charges – 
Impost Fee Bylaw (Water & 
Wastewater) 

2009-138 

To impose water and sewer rates to 
recover the capital cost of installing 
water and sanitary sewer services. 

Concerns the funding element in 
support of maintaining and developing 

the sewage collection systems 

Garbage 

2014-5 

To provide for and regulate a solid 
waste management system 

Addresses solid waste disposal and 
timely removal to avoid sewer 

contamination 

Maintenance and Closure of Laneways 
and Road Allowances 

91-272 

To Authorize the Adoption of a Policy 
with regard to the Maintenance and 

Closure of Laneways and Road 
Allowances 

Stipulates control and maintenance of 
sewers during laneway restrictions 



35 

 

City of Kingston Wastewater Master Plan: WSP 
Pollution Prevention and Control Plan Update No 151-02944-00 
Utilities Kingston February, 2017 

Pesticide 

2008-28 

Regulate the use of pesticides on lawns 
within the City of Kingston 

Addresses the controls necessary 
which are to be followed to minimize 

exposure to sewers. 

Parks & Rec Facilities 

2009-79 

Provides for regulation uses of parks 
and recreation facilities for the 

Corporation of the City of Kingston. 

Stipulates the requirements for waste 
control and disposal on park property 

Property Standards 

2005-100 

Prescribing standards for the 
maintenance and occupancy of 

property within the City of Kingston 

Refers to and stipulates care and 
standards to be met for sewer 

connections for properties and prohibits 
cross-connections 

Sidewalk 

87-136 

To authorize the adoption of regulations 
established for the purpose of dealing 
with applications for the extended use 

of sidewalks. 

Concerns the maintenance of sewers 
and access 

Streets 

2004-190 
Regulate the use of City streets. 

Dictates that prohibited substances are 
not to be discharged into sewers. 

Waste Water – Waste Discharge 

2008-192 

Provides for the Regulation of Waste 
Water Services and Waste Discharges 

to Municipal Sewers 

Primary bylaw addressing the 
permissive use of storm and sanitary 
sewers and controls.  Prescribes the 

allowable connections of building 
connections such as roof leaders, 

foundation drains and weeping tiles 
away from sanitary sewers 

Watering 

2006-122 

Provides for the regulation of water 
supply for the City of Kingston 

Addresses the removal and avoidance 
of cross-connections with sewers. 

Yards 

2007-136 

To provide for maintaining land in a 
clean and year condition 

Addresses the removal of refuse from 
outdoor property areas which can 

constitute to the reduction of surface 
run-off contaminants 

 

2.6.2 DEVELOPMENT APPROVALS PROCESS 

Any development application that the City receives for proposed works needs to follow the Development 
Approvals Process. The process is a comprehensive review that guides proponents through the appropriate 
steps to receive approvals, but also limits developments to adhere to the policies and standards adopted by 
the City including the City Subdivision Standard Guidelines. This process aims to review all aspects of the 